Operating Instructions

LOCKFORMER

Where the Machines of Tomorrow are Made Today*"

TRIPLEX CLEATFORMER
AND
“S” AND DRIVE CLEAT
CUTTER ATTACHMENT

THE LOCKFORMER COMPANY
711 W. OGDEN AVENUE - LISLE, IL 60532




Contents

TRIPLEX CLEATFORMER
MEWCLONS - 7 e e e e e 3-8
o Char 0 e L e 9
BTl oo B e e S G e D e S e e 10,11
Drawings
SO~ e e e e T 12
OO . e i e e e 13
DUISA . . i 14
SRl MR L e e R S L e O P 15

“S” AND DRIVE CLEAT CUTTER ATTACHMENT

SallationInSITueUaNS o e i e i 17
Entrance Gauge Table G6HINGS ... .. ... .0 oo iaiiiisiie i s sniivsiiiiensein 18
Operation IRSIFUELIBAS .. i s i st s eais siaintes sopansdins 19
Drawings
BIERE 20
EON Al 0 o0 e e s 21

Q23 Patlel sl o e s e e s 22. 28



N Sl L A P

TRIPLEX CLEATFORMER

Instructions

ELECTRICALS:

5 HP 230/460 volt three phase motor and controls, standard machine wired for 230 volt unless
otherwise indicated.

MACHINE SPECIFICATIONS:
“S” CLEAT

Capacity: 22 gauge galvanize or lighter
Stock Width: 3-5/8" + 000-1/32

DRIVE CLEAT

Capacity: 20 gauge galvanize or lighter
Stock width: 2-1/8" + 000-1/32

OPERATION:

A. Strip Stock

Start machine and place properly sheared material between gauge bars and feed material into the
rolls.

Check end results and make changes accordingly.

B. Sheet Feed with Slitter (Optional)

Start machine and place sheet against proper gauge bar and feed material into the slitting rolls
being sure to keep sheet against gauge bar. Do not force or try to influence the sheet in any way.
Machine will automatically feed cut sheet into the forming rolls and deflect balance of sheet over
machine cover. On long sheets, best results will be had by turning sheet so that the trail endonthe

first cut becomes the lead end on the second cut, etc. This procedure will eliminate any tendency
for “Trailing-Off” on the slit part.




TRIPLEX CLEATFORMER

Instructions
ADJUSTMENTS:

The top plate and roll assembly is split into 3 zones of 3 rolls each with simple six point adjustment for
each zone. Begin adjustment by tightening all hold down nuts to their solid position then loosen as
follows:

A. Zone 1 all studs 1/2 turn loose
B. Zone 2 all studs 3/4 turn loose
C. Zone 3 all studs 1 turn loose

Should machine labor under load stud settings should be loosened 1/8 to 1/4 turn.

Upward bow can be adjusted by lowering the exit adjusting screw located on the exit adjustment gauge
assembly. Downward bow can be compensated by adjusting the hold down studs located at the exit
end of the machine. Side bow is caused by an unbalanced stud adjustment.

LUBRICATION:

Lubrication fittings for the high speed shafts are located under the stand auxiliary side panel. The high
speed bearings should be lubricated after every eight hours of operation (recommended lubricant-
Standard Oil Viscous #3, or equivalent.)

Roll stations #4 and #5 (part 11144 and 11145) on “S” Cleat are supplied with three polished angle
surfaces to eliminate friction and allow the material to flow smoothly during the forming sequence. The
rolls should be lubricated periodically with an application of #20 or #30 SAE lubricating oil to insure a
smooth sliding surface.

NOTE: If machine is to be used or stored out-of-doors, an oil or grease film will prevent rusting of
surfaces.

INSTRUCTIONS FOR AUXILIARY ROLLS:

Machine auxiliary shafts are designed to accommodate various auxiliary roll sets listed below. To
install these rolls, proceed as follows:

Remove machine cover.

Remove table top side plate on side of machine rolls are to be mounted.

If auxiliary rolls are now on machine, remove retaining bolts and washers. Remove all parts not
pertaining to the set to be used.

Place keys on shafts.

Select the first pair of rolls which are marked “T-1" and “B-1" and place them on the shafts at the
entrance of the machine (Feed Side). Place the “T-1" roll on the upper shaft and “B-1" on the
lower. Repeat procedure with roll stations #2, #3, and #4, etc. until all rolls have been mounted.
All rolls marked “T” should be mounted on the top shafts and “B” rolls on the bottom shafts in
numerical order. NUMBER SIDE OF ROLLS MUST FACE OUTWARD.

6. After rolls are installed, fasten rolls with retaining cap screws and washers.

SV G0 fo



TRIPLEX CLEATFORMER

Instructions

7. Mountentrance and exit gauge bars to stand, using slotted holes provided in stand table top and
setentrance gauge by placing a straight edge along the outer edge of the auxiliary rolls; measure
the required amounts in from this straight edge to the extreme ends of the entrance gauge bar.
See schedule below for various auxiliary sets.

©DeOE E6 3 6

9 @M@ e
AT GHT 2 ]

S ) 1 G0 e e
SKETCH #1

Auxiliary Roll Gauge Settings:
A. Type “S” double seam (22 gauge and lighter) uses approximately 1" material.

GawgeSeting - ... - . i oo s e (Front) 1-1/8" (Back) 1-3/16"
B. Type“L”doubleseam (18 to 20 gauge galvanize) 7/16" pocket uses approximately 1-1/8" material.
Gauge Sething . .. i oon o oD e (Front) 1-5/16" (Back) 1-3/8"

C. Standingseam rolls (18-22 gauge galvanize) 3/4" height uses approximately 2-1/8" per completed
seam. Forms both single and double edge by simple gauge attachment.

NOTE: Two piece entrance gauge supplied. Drilled bar should be mounted to stand with clips in
order to form standing seam. Gauge setting to drilled bar . . . 2”. Second gauge bar snaps
under clips and is used for right angle flange. See Sketch #2:)

SKETCH #3

o o

LAF BAR INAPS [e) o AQKOTABLE
UNDER CLimT o ol
/ : :

SKETCH #2

The top #8 and #9 rolls are fastened by bolts and are allowed to float. The exit angleiron has an
adjustable bar that can be lowered to exert pressure on the material, as it emerges from the rolls;
thereby, straightening the finished section. See Sketch #3: Set exit gauge to the standing seam
shape. :




TRIPLEX CLEATFORMER

Instructions

D. Rightangle flange rolls (16-24 gauge galvanize) on straight pieces only. Adjustable to 7/16" high.

GANGE Setlilar. - F b el e e S e 1-5/16"
E. 5/16" Auxiliary Pittsburgh (20 gauge and lighter) uses approximately 1" material.
Gauge Setling c. .0 o s s i e 1-11/16" to 1-3/4"

A slight taper in gauge setting may be required.

NOTE: To install auxiliary opening roll holder, remove rolls from the #6 roll station and bolts that
straddle the bottom 6 roll shaft (See Sketches #4 and #5). Place opening roll holder and slide
on machine and fasten with the two 1/2-13 x 2" Hex Head Cap Screws provided.

sTaron ? o
7"‘
12412
Opening Roll :?
4
o
SKETCH #5
SKETCH #4
53711 52501
Guide Opening Roll Bracket

F. Drive Cleat Auxiliary (20 gauge and lighter) uses 2-1/8" material.
Gadge Selling.s - - . 8 e S e o D s 2-1/8"

G. Combination 3-in-1 rolls (capacity 22 gauge and lighter), also 2-in-1, uses approximately 1-3/4"
on “T” section, 1-1/8" on standing seam and 1/2” on right angle flange.

Gauge Setting- 3-in-1 Gauge Bar:

Top Ste el Seatan . v v~ ot e e e i e R s e 2-1/16"
Midadle:StepeSianding Seam . o o s i e e e 1-1/2"
BotlomeSiep-RiphtAngle Flange . .. . . oo i s b s 15/16"
Gauge Settings-Combination 2-in-1

Fopsslepil GSection . o oo e L e i e e e 2-1/16"
Botlomestepsslandiig Seam. =~ .. o0 L T Sl e e e e 1-1/2"

NOTE: When the first setting is made, the other two will automatically be correct. The other two
shapes can be made by placing material to the proper gauge step. The exit angle iron gauge
has an adjustable bar that can be lowered to exert pressure on the material as it emerges from
the rolls; thereby, straightening the finished section. See Sketch #3 on page 5.

NOTE: WHEN ADJUSTING THE EXIT GAUGE FROM THE 3-IN-1 COMBINATION, BE SURE TO
SETITTOTHE“T”SECTION ORDAMAGE WILL RESULT BY MATERIAL INTERFERENCE
WITH THE GAUGE BAR.




TRIPLEX CLEATFORMER

Instructions

H. Female Button Punch Snaplock (20 to 26 gauge galvanize) uses approximately 1-5/16" of material.

Gauge Setting: 2-5/16" closest to forming rolls, 2-11/32" furthest from forming rolls. Taper may
be increased or decreased as required for most satisfactory results.

Upward bow can be adjusted by raising or lowering the straightener roll located between stations
8 &9.

NOTE: To install slide between stations 2 and 3, remove existing idler gear bolt and replace with
longer bolt furnished with roll set.

I. Male Button Punch Snaplock (20 to 30 gauge galvanize) uses approximately 7/16" of material.
Gauge Sething.. . .o o S s e e S e 15/16"

NOTE: Remove existing bolts between Top 4 and 5 rolls and Top 5 and 6 rolls and replace with idler
bracket and bolts provided with rolls set. See Sketch #6 and #6A.

d AUXILIARY MACHINE PLATE - | h
Y 3 1

" T £ _.020 Shim behind
o i 010 T-8 Roll
‘ : s 2

B I/@\f T o
@ .
N
SKETCH #6

Lo

[o

ta
(a- @) see woce ser ro Ax vseo
SKETCH #6A




TRIPLEX CLEATFORMER

Instructions

CAUTION: Bottom#1 rollis not fastened with retaining “C” washer. Severe damage will result to roll
if instructions are not followed. See Sketch #7.

KEY

3/8"-16x1 1/4"
HEX HEAD #60094

“C"-WASHER #62301

> Vi
SKETCH #7 \\
N § 11245 T1 ROLL

— = 3/8"-16x1"
- . - SOC. HEAD #60402

3/8” ID x 7/8” OD
x 1/16” WASHER #62029

— 11249 B1 ROLL
(FREE TO MOVE LATERALLY)

8. When changing rolls, loosen the exit gauge and move it to the extreme ends of the table slots
away from where the material will pass. Run a test piece of material through the rolls and stop the
machine as the lead edge of the material formed reaches the end of the exit table. Set the exit
gauge to the formed material—the gauge should be flush with, but not bearing against, the
material unless side pressure is required for straightening. Adjustment of the pressure on the
3/8" studs that pass through the plates will effect the shape and the tendency of the material to
hold the entrance gauge. Itis important that, when changing rolls, all parts pertaining to each set
be removed from the machine and all parts for the set to be mounted be included on assembly.

9. Replace top cover and stand side plate.
10. Place material against gauge bar and feed into machine.

NOTE: Roll coding is such that on similar rolls, the numbers will designate more than one station. |
EXAMPLE: Combination 3-in-1 rolls have three rolls stamped LTC-2-3-B-7-8-9. These rolls
are to be placed one on the bottom 7 shaft and the other two on B-8 and 9.

PREVENTATIVE MAINTENANCE:

To provide efficient, trouble free operation and to prolong the life of this tool, we suggest periodic
cleaning of all rolls to remove any galvanize build-up. Galvanize build-up can be reduced toaminimum
by applying a light bodied lubricant such as LOCKFORMER GALV-OFF to the forming rolls every six to
eight hours of operation. .

All bolts and nuts should be tightened every month or more often as required. Transmission belts
should be checked for wear and proper tension periodically. Air intake vents on motor should be kept
clean to insure proper ventilation.




‘3DVWVA X001 40 AN3 LIX3

"LNIOr XOOTdVNS NI Wv3S 35001

"HOL3H1S SMOHS ANV AHVYMdN SMOS TVIH3 LV

"ATH3d40Hd DNIWHOL LON 0104 .08}

'39NVD OL A10H LON S300 TVIHILVIN

‘MO HO HDIH O0L 3DNV14 ONIGNVLS

'IONVYD LNOH4 OL ONIGTOH LON TVIHILVIN

"'SAN3 NO 3HNSS3Hd 3AISS30X3 SMOHS X001

‘AN3 LIX3 Lv S3HSINIWIA G104 .S,

‘HOIH SNNH N3 LIX3 ANV
MO SNNH TVIHILYW 40 3903 av3

"LNO SNNY aN3 LIX3 ANV
HOIH SNNY TVIH3LVIN 40 3903 av3al

‘G3SH3A3H NOILVY.L1OYH INIHOVIA

>

'LOH SNNH HOLOW

‘MO1S SNNH HOLOW

"LHVYLS LON 11IM HOLOW

778Nn081

404 Y001
01 LVHM

LHVHO 379dN0HL




USE NEW

“WHEN. 071 TRIPLEX CLEATFORMER
WHEN
oRELe
Parts List
Part No. Description PePrclihit Part No. Description Pelzclihit
11141 T & B Forming Roll “S” Cleat T1 & B1 2 20221 Bottom Back Plate 1
11142 T & B Forming Roll “S” Cleat T2 & B2 25 21303 Entrance Gauge Bar 4
11143 T & B Forming Roll “S” Cleat T3 & B3 2 21305 Drive Cleat Exit Bar 1
11144 T & B Forming Roll “S” Cleat T4 & B4 2 24155 Slide (Drive Cleat) 3
11145 T & B Forming Roll “S” Cleat T5 & B5 2 24156 Slide Holder 3
11257 T & BForming Roll "S” Cleat 77 & B7 2
11146 T & B Forming Roll “S™ Cleat T6 & B6 2 25048 Bar Jack 2
11147 T & B Forming Roll “S” Cleat T8 - B9 2 29464 Motor Base 2
11148 T & B Forming Roll “S™ Cleat T9 & BS 9 31907 Sheet Slide (“S” Cleat Gear side) 1
11170 Top Forming Roll Drive Cleat T1 1 31908 Sheet Slide Roll 1
12070 Top Forming Roll Drive Cleat T2, T3, & T4 3 37000 Grease Fit Shim 2
12071 Top Forming Roll Drive Cleat T5 1 42001 Lube Bolt 1
12072 Top Forming Roll Drive Cleat T6 1 58512 Stand 1
12073 Top Forming Roll Drive Cleat T7 1 51041 Cover 1
12074 Top Forming Roll Drive Cleat T8 i 51900 Fiber Gear Assembly 1
12075 Top Forming Roll Drive Cleat T9 1 53304 Exit Gauge (“S"” Cleat) 1
12076 Bottom Forming Roll Drive Cleat B1 1 60047 5/16-18 x 3/4 HHCS 5
12077 Bottom Forming Roll Drive Cleat B2 1 60052 5/16-18 x 1 HHCS 1
12078 Bottom Forming Roll Drive Cleat B3 1 60090 3/8-16 x 3/4 HHCS 4
12079 Bottom Forming Roll Drive Cleat B4, BS & B6 3 60097 3/8-16 x 1-3/4 HHCS 4
12080 Bottom Forming Roll Drive Cleat B7, B8 & B9 3 60098 3/8-16 x 2 HHCS 2
13284 Roll Shafts 18 60164 1/2-13 x 5 HHCS 21
13302 Ist Drive Shaft 1 60166 1/2-13 x 3-1/2 HHCS 4
13304 2nd Drive Shaft 1 60228 1/2-13 x 13/4 HHCS 29
13406 3rd Drive Shaft 1 60302 1/4-20 x 5/8 SHCS 10
13505 Plain Spacer “S” Cleat 1-1/4" x 5-1/64" 17 60450 1/2-13 x 1 SHCS 1
13605 Idler Spacer 7 60551 1/4-20 x 1/2 RHMS 5
13657 Main Idler Spacer 1 60575 10-24 x 3/8 RHMS 4
13701 Plain Spacer Drive Cleat 1-1/4"x 2-21/32" 21 60593 10-32 x 7/16 FHMS 2
13703 Plain Spacer Drive Cleat 1-1/2" x 3/8" 17 60680 3/8-16 x 3/8 SSS 2
13704 Roll Spacer Drive Cleat 1-3/8" x 17/32" 4 60795 4 x 3/16 Drive Screws TP-U 8
2/keyway

14160 Driven Gear 18 60875 3/8-16x 1CB 4
14161 Idler Gear (Needs 1-66090 Bearing) 7 60876 3/8-16x 1-1/4 CB 4
14162 Main Idler Gear (Needs 2-66100 Bearings) 1 60877 3/8-16 x 1-3/4 CB 4
14301 Driven Gear Main 1 60881 3/8-16 x 1-1/2CB 8
14640 Collar 1 60954 1/2-13 x 1 FH Screws 6
14661 Thrust Collar 2 60994 Screw 1
14930 Hex Spacer Lube 1 61040 10-24 Hex Nut 4
20218 Top Fiate 9 61101 5/16-18 Hex Nut Heavy SF 1
20219 Bottom Front Plate 1 61120 3/8-16 Hex Nut Heavy SF 14
20220 Bottom Center Plate 1 61122 3/8-16 Hex Nut Fin 26

61160 1/2-13 Hex Nut Heavy SF 6




USE NEW

NUMBER
WHEN ORDERING "
PARTS

<

Parts List

071 TRIPLEX CLEATFORMER

PaNr:“:l 5 Description Pescahit Pa’\:fvnvo, Description Pe':(ijsnit
61300 3/8-16 Jam Nut SF 18
62026 3/8 x .052 Washers 4
62027 3/8 x .082 Washers 18
62029 3/8 x 1/16 Washer 50
62123 1 x .020 Washer 36
62340 3/8 Spring Washer 216
62363 3/8 Lock Washer 12
62364 1/2 Lock Washer 43
62402 15 Woodruff Key 57
62518 5160-98 Retaining Ring 18
62551 3/8-16 x 6-1/2 Stud Hold Down 18
62633 3/8 x 1 Dowel 12
66030 Bearing (B1416 Torr) 7
66100 Bearing (B1612) Torr) 56
66111 Bearing (HJ 162412 Torr) 6
66320 Bearing (NTA 1625 Torr) 2
66321 Bearing (TRC 1625 Race) 2
66422 Bearing (TT1503-2 Thrust) 7
66425 Bearing (TT1709-1 Thrust) 78
66600 Connector (886L Female Coupling) 7
66610 Half Union (888L) 7
66640 1610 Grease Fittings 8
66650 Angle Body 1
66700 Plastic Tubes 4 pcs.-14" & 3 pcs.-18" 110"
70052 V Belt 50480 2
70421 Sheave 2BK32 x 1 1
70442 Sheave 2BK45 x 1-1/8 1
80080 5 HP 3 Phase 60 Cycie 1800 RPM (184) 1
80103 Motor Control (609 Bow) 1
80423 BX. Cable 12-3 x 58" 1
80483 BX. Connector 3/8 1
80484 BX. Connector 3/4 1
80601 Ring TNG Terminal 3
80928 Back Enclosure 1
82254 W54 Heaters 3
85178 Lockformer Logo 1

11




—

- DRAWING No. 59000

| Form No 110] 59000

FOR MOUNTING INSTRUCTIONS
SEE OPERATION MANUAL FOR
C-8900 SUPER-SPEED CLEATFORMER

ENTRANCE HOLD DOWN

NOTE: THIS SET STAMPED BLF

A-24-BLF -{F
SEE NOYE () % (19) REQ —SFT DRRWING (
WITH NOTE(B)
FEMALE AUX. ROLLS
T-9 12508 T8 12508 T 12507 T-§ 12505 T4 12504 T3 (2503 T-2 2502 12501\
B-9 12a5ISA*—] B9 12515 B1 12515 - B-5 12513 B4 12512 B2 12511 B2 NSIO

jami o jaa

[ ] T A 44
e _ m
Eol G anl . 57 g B & 6 D s s R R 0.0 hen Tl

neng

| (
| [ [
| [
v O R | T4, B4 T2,82 |
“9, B9 ¥7.87
N ﬁ._m_w}mm h:»mq 11146 11144 142
M {
: g B
o rﬁl = be o R i e Jeon e ] i i
el
T 1128) 1240 m.q 11246 .klwwao f.u 53 ,_..w .mkw %m
B9 11283 Q B% 11254 B4 11253 B4 11252 B3 (125] B2 11250 Bl 11249
T8 12 - MALE AUX. ROLLS
B8 1282 B7 1255

0240 AS REQ

277 NOTE:BOTTOM ROLL FLOATS LATERALLY
7 ¢ IS NOT HELD BY RETAINING BOLT

NOTE: THIS SET STAMPED BLM

| P F---- ROLL IS DRIVEN BY KEY { KEY 1S
ZEao W RETAINED BY SMALLER DIAMETER
e WASHER 34 O.D. AND BOLT
il MOVE RoLL UP oR DowA | TOP ROLL MAY BE GHIMMED OUT
66301 66300 FOR FINAL ADJUSTMENT = ._.'MVMOJMVOM_._‘_OZ PUNCH UP OR DOWN
M ECK  SiRAINITNE S [ e I wae AuniLiary RoLLs
LF 3
© O B 1on] A EDGE OF GAUGE_CLOSEST 7o ROLLS Y.
11248 Sa B EDGE_OF GAUGE FURTHEST FROM ROLLS I

FEMALE AUXILIARY ROLLS ®
A. EDGE OF GAUGE CLOSEST TO ROLLS 2%

g
Il ) RAWE :
b S P < B. UGE FURTHES¥® FROM ROLLS 28
N @ ; = HAN Y. 5
b
L g @.zm;.r;:oz 24
SHOWING SECTION AA -—SoM
31528 i LOCKFORMER co. 5
Y11 0GDEN AVE. LT ROAD LslE, LN eoss2 1T U e U Fonm B 110
33413 e CLEATFORMER ROT. owrr suamen
PART MANE 59008
xugw M GA.BUTTON LOCK AUX.ROUS
== avem TmAT TREAY soar LREVIEID DWW 34-66 §
(B) 51 ~o ©-28-73 2D
_--uh\‘“m —!Pi —‘94’ al nn<<_._‘0 cHmcaEn oY c-l@.wmndw REVISIONS

12




DRAWING No. 59070

07

SRS
s P sy e e i

AW kenEte

-

1203 _apAcam, Qd7- AN (LR Soactn,

Na %0 HRX. SpauR

J'mmb
———— (2 \ 234 - LocxwWASHR

42001 - LS8 BouT.

Nove
ToP VI, po&.
NOT "SHON R Shaceas

]
e
J"

£6700- NYLA TUBNG

A i 66131 - BaARING
N 7 £0425- THRUST 8> = L1408 - THAD DANE SUAFT

/ / / / iRl sacrenc
i L N
1143
4 /. nias T4 Ao 1141 ~ T4 B Ro
11345.78 AoLL
\ 148 -7489 Row, __EHSM”N%\:;»,F U144~ 7484 RaLL OB 7 e oM
S04 - FH.5. SRR -

$2402 - \W/OODRLFF. KEY.

=1207/-TS$ Rotl

11467486 Ra 142, - 74 B2, R0 £4100- pRARING. 66100 - BEARING 5
13284 BB
RowL SHAFT
20219 BoTTom FRouT R
20220 BotTaa (TR. R &0A20- AT !
20221 BoTtom ReAR R- 44250, e~ K. . SEUA WA e — 24158- sUpK
Feed Direction a 3 24156 - SUCE HOLDLR
A & 60303 - SREW
. e | B #6011 - BoARING.
EE! £1900 - Flans GEARAKY v
asgTion ‘24 ‘
372 =SECDON RE
=062 551 - 5Tub
0082 AaLT 1 +—(1300- UAK NUT
\l | - DowLL Ml \lE..—n.-u.:sz_ A » 20220 - GENTER PLATS (aev rom) e GI22-NUT
\\. _ i _ asaropg \\ 20221 PLATE. 3 /oNONJ WASHER
foiblnrs, SOl Ak E\. g 3+ 62340 Bk e
\ \l ..o__p».k:-z. : \...t!s. | ~hSE ..I\SONJ WASHER
\ - " : e UPPER PLATE
a2° = L BT m)m 62027 Purte
i e [5 : axtoe SPCER WASHER
=y 2 S EEEPEP 4/:.:; PLATE
« £6111- BEARWNG .
144640 - €OUAR 13002, I¥Dave Stur 66321-THRIST RACE (riort)
£6320-THRUST nn»!x“?.!.-v SECTION "D-D”
QRETION TAAT 14bb| THRUST CoLLAR
HALE SCALR
LI ] e
673

€l




WMILMVVIINGA NV VY I

ﬂﬂﬂo '

ey

| 1246 l\\ \:m»b\\
11253 1S4 11258

!
]

711 OODEN AVE. LY

e LOCKFORM
WOAD

ER co.

_ 52123

Fogm Mp. 27

59133

;

sese .W\o

&

wate
D-21-72

REVISIONS

14




ol 70129 Qsaay:
PR WSS

i SNOISIAZN 2t-2-9 ave A8 ouzeme glﬁ' s o!.— J!il_y ‘.’l—
‘ae tl-ten ﬂ\n i
R'Y s3ionNQ3Qq £ ) rrves Aveus svem Trvemirn

gt il T

TIwWE 4 A0 NoLLng
LOBWIONTZBY 719 gy sy

wpenon uavd  PTUOILTETD XZ D L awwovn

TES09 SIONITI ‘TSN avos BAV KBOOO 114

&
©2 HIWHOAXOOT 3t

ad - ual hd LAl

€961l 29672

=111l

6L6TlI —

e

7 \ I¥96Ti \ ] urvﬂ_\ \! Lip)
I =
i /
. / ;

-
\‘@

i
I
I
L

B, s

QANOHWEHR FAOSN oL

RRIVAS Se0bRo poize) JEE o [9)
®

B6 oy Wacy
[ Peies]

oTLPT

EIvEE
= e

o]

AN¥ 31D .5, ONY_31vwWad g
V902 d0d FAIND Sv_Siov 390D
: ZLbZ, dva

39Ny 3d3dVl O
SN Y3118

| | DS
SS3T  NOILVIIVLISNI QNvVH MM_W..
® 310N

3SN A3LLIAS HLIM

/owm_m

v 310N

NOILYIIVISNI QNVH 1439
¥ 310N

@

PELES 'ON DNIMVYHA

15




Operating Instructions

“S” AND DRIVE CLEAT
CUTTER ATTACHMENT
FOR
TRIPLEX CLEATFORMER

DRIVE CLEAT
CUTTER SIDE

“S” CLEAT g
CUTTER SIDE

ENTRANCE GAUGE FOR
PRE-CUT OR COIL STOCK FEEDING




“S” AND DRIVE CLEAT
CUTTER ATTACHMENT

Installation Instructions

Maximum Capacity of Unit: 22 Ga. Galv. (.0350” Material)
Minimum Length of Cleat to be cut: 8” minimum

1. Setslitting attachment on entrance table so that the spur gear of the attachment meshes with the
gear of the No. 1 forming roll. Refer to Sketch No. 1 or set-up.

2. By placing the template (furnished) across the slitter casting; thinnest side against casting and
widest side against machine plate; leave an approximate 1/32" clearance between machine plate
and template. Then bolt in place per Sketch No. 1. A slight adjustment to the left or right may be
required to provide the desired size of cut.

NOTE: Template edge must be parallel to machine plate and slitter attachment casting.

- TEMPLATE Pr. No. 35979

Ao oz [1] [1]"81(53 b
. 1] cLear

= Jf/“}é

Yo
'™ Y15

1¥3712 .5,

17

==
=
N

Alternate Set-Up Procedure:

Place straight edge across the back of the slitter attachment casting and measure 7/32" f(om
straight edge to machine plate. Take measurements at least 12" apart to insure slitter

attachment is parallel to machine plate.

NOTE: Entrance gauge bar is factory set and should not need adjustment. Setting is given for
reference only.

3. Replace machine cover.

Aux. Rows

GAUGE
: : SETTING
3
Aux. RocLs 5;/:5'{:2 ’
LEFT HAND
SKETCH #2

17




18

“S” AND DRIVE CLEAT
CUTTER ATTACHMENT

Entrance Gauge Table Settings

ENTRANCE GAUGE TABLE SETTINGS

For aligning Gauge bars refer to Drawing No. 2. for Dimensions and Settings.

CHART 1
AUX. ROLL SETS | LOCATION MACHINE ENTRANCE GAUGE ENTRANCE GAUGE SETTING
TO BE USED FROM EDGE OF ROLL
Right Hand 1 —>]
and Triplex
5/16 Pittsburgh Left Hand Cleatformer 1-11/16” 1-3/4”
Auxiliary pT.No. 52907
Right Hand |
TypeL &S aho Triplex = Type S 1-1/8"
Double Seam Left Hand | Cleatformer F Type L 1-5/16"
Auxiliary Pr.No. 52907
Right Hand 1 —
Standing Seam and Triplex 2%
Left Hand Cleatformer
Auxiliary PT.No. 52907
Right z el |
24 Female i riplex 2-3/32" 2-5/32"
Button Lock Auxilia Cleatformer
2/ Pr.No. 52907
: e—1 =
Right Triplex 2-1/8"
Drive Cleat AHa;rd Cleatformer F
uxilia
) Pr.No. 52907
-
Right e o B Top Step 2-1/16"
3in1 Hand Cleatformer Middle Step 1-1/2"
Auxiliary | Bottom Step 15/16”
Py.No. 52908
-2
Right : =
; Tripiex | Top Step 2-1/16"
2in1 Hand Cleatt 5
Auxiliary eatiormer Bottom Step 1-1/2
Pr-No. 52909
Left e !
Triplex
e Hand Cleatformer 2-3/32" 2-5/32"
Button Lock Auxiliary
PT.No. 52907
Left Tripl ,
piex "
Drive Cleat AHa,F: Cleatformer F 251/8
uxili
U Pr.No. 52907
g 4 .
Left Triolex Top Step 2-1/16
; Hand 2 Middle Step 1-1/2"
3in1 it Cleatformer "
Auxiliary Bottom, Step 15/16
Pr.No. 52908
- k-§
N :aend Triplex | Top Step 2-1/16"
1 v
Allkiliaty | i isatamer . Bottom Step 1-1/2
Pr.Ne. 52903




"9 AND DRIVE CLEAT
CUTTER ATTACHMENT

Operations Instructions
Check settings and make sure all mounting bolts are tight.

Start machine and place the material against the entrance gauge bar of the slitting attachment
and feed the stock into the slitting rolls. The slit material will automatically deflect downward to
the forming roll while the piece in the operator’s hand will deflect upward to clear the machine.
The sslitter will cut straight as long as the material which has not gone thru the slitting rolls is held
against the entrance gauge bar.

NOTE: WHEN RUNNING LONG SHEETS IT IS ADVISABLE THAT THE SHEET BE SUPPORTED

AT APPROXIMATELY THE SAME HEIGHT AS THE SLITTING ATTACHMENT ENTRANCE
TABLE.

ADJUSTMENT

The slitter is properly adjusted and tested before shipment. Should the gauge accidentally
become misaligned, refer to installation instructions paragraph 2.

If the cleat runs out, or if material distribution is not correct, check the mounting of the
attachment making sure the unitis mounted paralliel to the machine side plates and settings are
correct.

When the slitting rolls need resharpening remove the bottom roll and grind it on the O.D. to
remove any nicks and present a clear sharp edge. The top roll has two cutting edges, when the
resharpened lower roll is reinstalled, merely reverse the side of the roll presenting a new cutting
edge. When ordering parts for this unit, please SPECIFY the SERIAL NUMBER stamped on the
name plate.

CAUTION: Machine will jam if pieces less than 9” are used.
In case of jam-up, remove sheet deflector casting 56574 and remove material from unit.

®

REVERSE TOP ROLL (PART #11712)
CUTTING EDGEA TO B

PT. No._/
19712

PT. NO.
11711

| GRIND THIS SURFACE
\/ ON CENTERS (PART #11711)

19




DRAWING No. 59588

i e

@
2eisa— | M
24150 — ;
| m
|

19332 —— |
e 50993

@ (&)
Jé %60

ce922 —

14171 I\ﬁ.l

N
i
.
'“_,.'-_ra::.--ﬁ
SIS
&
el
N
L
(Y
i |
|
|
|
|
==L e el
~~1]
o
&
@\

seoso b 5 g S
2;-.\le.ﬂ”.|.. - — _
15902 —" | 9 .@_. _ o
PR AR (et T _1 Qr/lmel.w
L , i | |
[ A G B L | ] ;
: - [ ¥, o
: ‘ | ' p= < / M———-s689
unuﬁl\ | & \ B ¢ /7 + + 4 — f _ o
; 3 3 Sl el < .
W i M_ y ' ! SR / ]
i Sl ' ' TSRO _
& xllllllk._ GRS CC S B e 5
' H ! e S oo
f e R =4 b e
b L 2 L e B el 9 +
u\._.ft I T e T I
62363 /‘

nmne

R 35322
6642l

\e\ionhwv :~:/ M .tow \\:ko
2 40250 5 =i G600
S coe 77 6es01 [SERILN W / / o i L il

clrizo R = IR DocTk Ll

ézoey 60050 62508 |/ B4

4
¥

B =

'
'
'
'
4

é2301
—~ Vi % : v
i i 60090
T 34700 . — _.M\.
| sosn . e Sy = B
! M ..nm,._~ : . A e dnﬁm\m\. _
L. / (s goseranamr sl | ik d ...i 3 s ! 1
e \ﬂ L ser—} 777 A )
2] T e i R e S "
o ] = [
\%o Uy «\./ LLLLES M 8 ] /1( c2420
14171 = srie) N N AR =
: : / .N ST | 15288 '
Ll ‘:ken\ /.:c: atuhow; Hmw = J
64100 SECTION A - A 1422¢ [
™= LOCKFORMER ca 2
—~—— MATL FEED ” Bkl =
GENERAL ASSY | 52588
— i - ErrrsTerI
4 e YR bl s T s2¢.20] eevmone

20




EEV2E g | —— — lies=
AR NMvNO ha (-7 1 1]

SNOISIAZY SL'e @7d e i
—— —_— —_—

- ivse 5”5.8“!/-\“:&4 a«.cmlﬂ_

g- -&r L BHVN 1uvd

VEZTITFTy T o SUNRN BILIPTe ]

MEENNN LNVd BINIHOVY A
FEROP SIONITI ‘EISIT WAV NRQDO 114

1 02 HIWHOANDOT IHL

---------

e |8 |4 & |w

o/

{(nmOHS Jon] QNVLS JO wals NI

WOTsd B1RVSSELDV Bved NI (Z) ANY
() IRV (YMOrS SV INODI NI (2)
~ENIBOIS BAGT BONGM NMONS o9
aIQVL IINE 30 WalIZN L SINOOW.
el LN3 23MoT

318VL "IN3 ANVIS

INIWHOVLLY H311ND 04 B «.S» \M\\

SLON anNy

S3IHSYMADOT niiM
a3ovd Nt 23Lnns
1108 "3BWRVIL aNVIG

HAV3INZ3ANO WOZd dn

ARUAISN SMIZS(g)

Ov1 wiod ONIMVHEA

21




“S” AND DRIVE CLEAT
LomE  CUTTER ATTACHMENT
6 023 Combination/Parts List

Part No. Description B eﬁcjhit Part No. Description Pef:clihit
171 B1 Roll 2 61020 8-32 Hex Nuts 2
11712 T1 Roll 2 61120 3/8-16 HN Heavy 7
13287 T1 Roll Shaft 1 62002 3/16 x .049 Washer 2
13288 B1 Roll Shaft 1 62029 3/8 x 1/16 Washer 7
13702 Spacer 2 62301 3/8 C Washer 4
14150 Gear Driven 2 62350 3/16 Lock Washer 2
14171 Gear Idler (Needs 1-66080 Bearing) 2 62363 3/8 Lock Washer 7
14226 Gear Clutch (Needs 1-66500 Bearing) 1 62420 3/16 Sq. x 5/8 Key 2
19326 Idle Gear Stud 2 62424 3/16 Sq. Key 1/2 2
19332 Deflector Spacer 2 62502 5100-100 Ret Ring 3
21304 Entrance Gauge Bar 2 66080 B1412 Torr Bearing 2
24151 Deflector Plate Back 1 66100 B1612 Torr Bearing 3
24152 Outer Deflector Plate 1 66110 B2812 Torr Bearing 1
34700 Deflector Guard 1 66421 TT1502 Thrust Bearing 2
34960 Wear Plate 2 66422 TT1503-2 Thrust Bearing 4
35322 Cover Plate 1 66425 TT1709-1 Thrust Bearing 1
35902 Wear Plate 1 66430 TT1502-2 Thrust Bearing 1
35979 Slitter Template 1 66500 RCB162117 Clutch Bearing 1
39976 Thrust Washer 1 85169 Name Plate 1
40250 Housing Casting 88250 - 1
42401 9 Woodruff Key 62401 4
44021 Thrust Bearing 66427 1
50234 Lower Entrance Table 1
50933 Roll Cover Weldment 1
52907 Entrance Gauge Bar Assembly 2
52963 Entrance Table Weldment 1
56574 Deflector Assembly 1
56895 Deflector Weldment 1
60090 3/8-16 x 3/4 HHCS 5
60033 3/8-16 x 1 HHCS 2
60102 3/8-16 x 5 HHCS 2
60162 1/2-13 x 3-1/2 HHCS 2
60498 5/16-18 x 3/8 SHCS 1
60571 8-32 x 3/4 RHMS 2
60576 10-24 x 1/2 RHMS 4
60795 4 x 3/16 Dr Screw TP-U 2
60876 3/8-16 x 1-1/4CB 1
60877 3/8-16 x 1-3/4 CB 1

22




